
E-1 左右曲軸箱左右曲軸箱左右曲軸箱左右曲軸箱
Item Part No. Part Name Spec Q'ty PLN

1 11100-E10-000 Crankcase, R. 1 360.00 zł
2 11349-E10-000 Gasket, Crank Case 1 19.00 zł
3 11200-E10-000 Crankcase, L. 1 688.00 zł
4 94001-100140 Pin, Dowel 10x14 4 3.00 zł
5 P91700-06050-08G Hex Washer Face Bolt M6x50(墨綠) 4 3.00 zł
6 11340-E10-000 Cover, L. Crankcase 1 282.00 zł
7 11395-E10-000 Gasket, L. Crankcase 1 28.00 zł
8 P91700-06040-08G Hex Washer Face Bolt M6x40(墨綠) 10 3.00 zł
9 61210-E10-100 Switch,Gear Change 1 58.00 zł
10 P91700-06010-08C Hex.Washer Face Bolt M6x10 3 3.00 zł
11 11341-E10-000  Pull-Starter 1 97.00 zł
12 11397-E10-000 Gasket, L. Crankcase 1 6.00 zł
13 P91700-06025-08G Hex.Washer Face Bolt M6x25 4 3.00 zł
14 P93105-12020-20 Washer, Plain (AL) 12.5*20*2.0t 5 3.00 zł
15 91833-E10-001 Plug,Oil Pan Drain 1 13.00 zł
16 15281-E10-000 Net, Oil Filter 網目: 1 10.00 zł
17 15282-E10-000 Spring, Oil Filter Net 1 3.00 zł
18 15280-E10-000 Nut, Oil Filter Net M30*P1.5 1 10.00 zł
19 P91000-08220Z-7 Bolt,Stud 1 10.00 zł
20 P91000-08228Z-8 Bolt,Stud M8x228/桿徑8 2 10.00 zł
21 83128-A03-000 Fixing Bracket 鍍白鋅 1 3.00 zł
22 P91000-08220Z-8 Bolt,Stud M8x220/桿徑8 1 10.00 zł

9

10

12

13

14

15

11

4

4
3

20

20

2

4

1

19

22

4

8

7
6

E-1 �����

16

17

18

10

10

21

5



E-2 CYLINDER, CYLINDER HEAD (Off-Road Version)
Item Part No. Part Name Spec Q'ty PLN

1 12200-E11-A00 Cylinder Head, Ass'y 1 594.00 zł
2 12201-E11-000 Cylinder Head 沒有閥門等細件  1 500.00 zł
3 14730-E10-000 Seal, Valve 2 10.00 zł
4 14776-E10-000  Support, Valve Spring 2 3.00 zł
5 14736-E10-000 Spring ,Valve Inner 2 6.00 zł
6 14735-E10-000 Spring ,Valve Outer 2 6.00 zł
7 14771-E10-000 Holder, Valve Spring 2 6.00 zł
8 14781-E10-000 Cotter, Valve 4 3.00 zł
9 14720-E10-000   Valve, Intake  1 18.00 zł
10 14721-E10-000   Valve, Exhaust  1 33.00 zł
11 P91000-06039G Bolt,Stud M6x39(墨綠) 2 3.00 zł
12 P91000-08032G Bolt,Stud M8x32(墨綠) 2 3.00 zł
13 94001-100140 Pin, Dowel 10x14 2 3.00 zł
14 25100-E11-000 Cam shaft comp 含TPI軸承 1 219.00 zł
15 25105-E11-A00 Cam Shaft Holder Ass'y  1 200.00 zł
16 25105-E11-000 Cam Shaft Holder   1 222.00 zł
17 25305-E10-000 Valve Rocker Arm 2 25.00 zł
18 25306-E10-000 Adjust Screw 2 6.00 zł
19 25307-E10-000 Adjust Screw 2 3.00 zł
20 25310-E10-000 In. Rocker Arm Shaft Comp 1 10.00 zł
21 25315-E10-000 Ex. Rocke Arm Shaft Comp     1 10.00 zł
22 P93100-08216-02C Washer, Plate 8.5x16x1.5 4 3.00 zł
23 P92120-08-12C Hex. Acorn Nut, Flange M8xP1.25 4 3.00 zł
24 12310-E10-000 Oil Ring, Head Cover 1 14.00 zł
25 12210-E10-000 Head Cover , Cylinder 1 61.00 zł
26 P91700-06025-08G Hex.Washer Face Bolt M6x25 4 3.00 zł
27 15300-E10-000 Thermostat Ass'y 72+-3度 1 72.00 zł
28 15240-E10-010 Sensor,Temperature 115+-3度 1 88.00 zł
29 15305-E10-000 Hose, Connection 1 16.00 zł
30 P91700-06016-08G Hex.Washer Face Bolt M6x16(墨綠) 2 3.00 zł
31 P93102-65012-12 Washer, Plain (Copper) 6.5X12X1.2t 2 3.00 zł
32 P91700-06120-08G Hex Washer Face Bolt M6x120(墨綠) 2 3.00 zł
33 12300-E10-010 Gasket, Cylinder Head TU2620 上中下三片接合 1 60.00 zł
34 94001-100140 Pin, Dowel 10x14 2 3.00 zł
35 16410-E10-010  Manifold, Intake 1 55.00 zł
36 P92120-06-10C Hex. Acorn Washer Face M6xP1.0 2 3.00 zł
37 98069-DPR7EA-9 Plug, Spark 1 32.00 zł
38 97414-050090 Clip ZHC-50       1 6.00 zł
39 14712-E10-000 Spacer with Oil Ring 1 10.00 zł

23
23

22
22

14

8
7
6

5
4
3

8

3
4
5

6
7
88

2

109

17
21

18
2018

191719

16

15

1

12 33

34

11

37

36

24

25

26

13

36

35

29

32

31

30

28

27

38

39

E-2 ���� .���



E-3 汽缸汽缸汽缸汽缸.活塞活塞活塞活塞.曲軸曲軸曲軸曲軸
Item Part No. Part Name Spec Q'ty PLN

1 ＊ 12100-E11-000 Cylinder #74mm(鑄鐵/銀漆) 1 641.00 zł
2 12191-E10-000 Gasket, Cylinder CMP-4200(0.5mm) 1 10.00 zł
3 94001-100140 Pin, Dowel 10x14 2 3.00 zł
4 ＊ 13310-E11-000 Rings, Piston (std.) HM3A VKW STD 1 79.00 zł
5 ＊ 13300-E11-000 Piston(std.) 74mm 1 63.00 zł
6 ＊ 13400-E11-100 Pin, Piston 1 12.00 zł
7 13410-E10-000 Clip, Piston Pin 1.2*20mm(80C) 2 10.00 zł
8 ＊ 13000-E11-A00 Crankshaft Ass'y 1 907.00 zł
9 14553-E10-000 Tensioner Lifter Gasket 非石綿(上膠) 1 3.00 zł
10 14550-E10-000   Adjuster, Chain 含彈簧/螺栓/O環 827767 1 32.00 zł
11 P91700-06016-08G Hex.Washer Face Bolt M6x16(墨綠) 2 3.00 zł
12 95100-T6205 Bearing,Ball 6205 2 22.00 zł
13 96100-274207 Seal, Oil TC 27x42x7 1 14.00 zł
14 ＊ 22370-E11-000 Shaft, Balance 含平衡軸齒輪 1 180.00 zł
15 ＊ 95100-T6205 Bearing,Ball 6205 1 22.00 zł
16 ＊ 23318-E11-100  Chain, Cam 2x3(404)-100L 1 57.00 zł
17 14500-E10-000 Cam Chan Tensioner TN-0006-P02 1 54.00 zł
18 14505-E10-000  Cam Chan Tensioner Pivot M8*25(14) 1 10.00 zł
19 ＊ 14503-E11-000 Cam Chan Guide Comp XT103 1 25.00 zł

E-3�� .�� .� �

13

9
10

11

12

4

7

5
6

7

8

3

2

1

14

18

19

17
16

15



E-4 右曲軸箱蓋右曲軸箱蓋右曲軸箱蓋右曲軸箱蓋 .水泵水泵水泵水泵
Item Part No. Part Name Spec Q'ty PLN

1 11350-E10-001 Cover, R. Crankcase 1 285.00 zł
2 11393-E10-000 Gasket, R. Crankcase CMP-4200(0.5mm) 1 19.00 zł
3 94001-100140 Pin, Dowel 10x14 2 3.00 zł
4 15550-E10-000 Oil Level Gauge 1 10.00 zł
5 96200-180030  O Ring 18.0x3.0                                          1 3.00 zł
6 96100-GW162510 Oil Window GW 16 25 10 1 6.00 zł
7 96100-122807 Seal, Oil 1 11.00 zł
8 P91700-06135-08G Hex Washer Face Bolt M6x135(墨綠) 7 3.00 zł
9 P91700-06045-08G Hex Washer Face Bolt M6x45(墨綠) 8 3.00 zł
10 15200-E10-000 Water Pump Ass'y 1 313.00 zł
11 15212-E10-000  Body, Water Pump 1 125.00 zł
12 15213-E10-000  Fan, Water Pump 1 19.00 zł
13 15215-E10-000 Cap, Water Pump 1 47.00 zł
14 15217-E10-000 Water Pump Shaft     1 40.00 zł
15 96200-290020 Oil Ring 29x2.0     1 10.00 zł
16 15220-E10-000 Mechanical Seal    EH790N-D08-5  1 38.00 zł
17 15218-E10-000 Gasket, Water Pump 1 3.00 zł
18 95100-T6901 Bearing, Ball   1 19.00 zł
19 95100-T6000 Bearing, Ball   6000 1 11.00 zł
20 96100-122207  Seal, Oil  12 22 7    1 3.00 zł
21 93405-RTW26 Clip, Inner RTW-26            1 3.00 zł
22 94001-08012 Pin, Dowel 8*12    2 3.00 zł
23 91700-06010-08B Hex Washer Face Bolt M6x10      1 3.00 zł
24 P93102-65012-12 Washer, Plain (Copper) 6.5X12X1.2t    1 3.00 zł
25 15233-A03-020 Hose C, Liquid(Pump-Cylinder) (水泵-汽缸) 1 18.00 zł
26 97411-230-12 Clip 孔徑23~28 2 3.00 zł
27 93405-IRTW28 Clip, Inner IRTW-28 1 3.00 zł

27

4

5

E-4 ����� .��

1

8

9

6 7 2

26

26

25

9

13

17
11

15 12
14

18

21

2423

3

10

16
19

20

22



E-5 CVT
Item Part No. Part Name Spec Q'ty PLN

1 22300-E10-000 Secondary Sheave Ass'y 1 625.00 zł
2 22310-E10-000    Secondary Sheave Support 1 244.00 zł
3 22312-E10-000 Spring, Compression 線徑5*自由長141                              1 32.00 zł
4 22330-E10-000 Carrier Ass'y, Clutch 1 180.00 zł
5 22331-E10-000 Spring, Clutch 1407rpm(標準)     3 10.00 zł
6 22332-E10-000 Nut, Clutch 1 11.00 zł
7 22340-E10-000 Housing, Clutch 含摩擦片 1 150.00 zł
8 22400-E10-000 Sliding Sheave Ass'y 1 344.00 zł
9 22410-E10-000 Sliding Sheave 1 110.00 zł
10 22414-E10-000 Collar 1 35.00 zł
11 22413-E10-000 Weight Roller 23g 6 16.00 zł
12 22411-E10-000 Plate, Cam 1 54.00 zł
13 22412-E10-000 Slider, Cam Plate 3 10.00 zł
14 22420-E10-000 Movable Face Seal 1 47.00 zł
15 22500-E10-120 Belt, Drive 846x24.1x30 1 205.00 zł
16 22422-E10-000 Clutch, Oneway 1 30.00 zł
17 P92120-14-19C Hex. Acorn Nut, Flange M14xP1.25(11厚) 1 6.00 zł
18 92120-13-19C     Nut,Hex. Flange M13*P1.0(S45C) 1 6.00 zł

E-5 CVT

4
5

5

5

6

7
3

15

10

14

13

11
9

1

16
17

2

18

8

12



E-6 起動馬達起動馬達起動馬達起動馬達.發電機發電機發電機發電機
Item Part No. Part Name Spec Q'ty PLN

1 15100-E10-000 Pump, Oil LBA7 1 57.00 zł
2 P91700-06030-08G Hex.Washer Face Bolt M6x30 2 3.00 zł
3 15110-E10-100 Drive,Gear, Oil-Pump 25T 1 14.00 zł
4 93406-STW10 Cir Clip STW-10 1 3.00 zł
5 23319-E10-100  Chain, Cam 25H*48L 1 21.00 zł
6 15150-E10-000 Plate, Oil Chamber 1 6.00 zł
7 P91700-06010-08C Hex.Washer Face Bolt M6x10 2 3.00 zł
8 11344-E10-000 Shaft 10x40 1 6.00 zł
9 22120-E10-100 Gear ,Start 11T/54T 1 80.00 zł
10 22110-E10-100 Wheel, Starter 1 80.00 zł
11 22100-E10-100 Wheel, Starter 含外環&單向軸承 1 266.00 zł
12 31100-E10-000 Wheel, Fly V50     1 154.00 zł
13 91760-08018M-06W Hex. Socket Bolt M8*P1.0*18L(SCM440) 3 6.00 zł
14 31120-E10-000 Stator (coil)   1 232.00 zł
15 P91760-05025-04W Hex. Socket Bolt M5*P0.8*25L 3 3.00 zł
16 P91760-05016-04W Hex. Socket Bolt M5*P0.8*16L 2 3.00 zł
17 31200-E10-000 Motor, Starter 1 297.00 zł
18 P91700-06020-08G Hex.Washer Face Bolt M6x20(墨綠) 2 3.00 zł
19 P92120-14-19C Hex. Acorn Nut, Flange M14xP1.25(11厚) 1 6.00 zł
20 31000-E10-000 Base Ass'y, Generator 1 385.00 zł

E-6 ���� .���

8

9

12
11

10

14

17

18

1

2

3
4

5

2

16

7

15

13

6

20

19



E-7 齒輪箱齒輪箱齒輪箱齒輪箱
Item Part No. Part Name Spec Q'ty PLN

1 23610-E10-000 Drive Gear, Primary 1 99.00 zł
2 95100-T62/22  Bearing, Ball 62/22 1 30.00 zł
3 93406-STW22A Cir Clip STW-22 1 3.00 zł
4 96100-223407 Seal, Oil TC 22*34*7 NE6011 1 3.00 zł
5 95100-T6301LLU Bearing,Ball 6301LLU 1 19.00 zł
6 23620-E10-000 Main Axle 1 185.00 zł
7 95100-T6203 Ball Bearing, Crankshaft 6203 2 14.00 zł
8 95100-T6204C3 Ball Bearing, Crankshaft 6204C3 1 19.00 zł
9 23640-E10-000 Gear Change Crank 1 516.00 zł

10 95100-T6304 Bearing,Ball 6304 1 24.00 zł
11 23650-E10-000 Final Shaft 1 132.00 zł
12 P93107-20027-05 Washer , Plate(SK5) 20*27*0.5 1 3.00 zł
13 95200-HK2020 Bearing, Needle HK 2020 1 29.00 zł
14 95100-T6205 Bearing,Ball 6205 1 22.00 zł
15 96100-254707 Seal, Oil TC 25 47 7 1 3.00 zł
16 ＊ 23810-E10-020 Sprocket, Drive 520-17T 1 60.00 zł

S-4A 23810-E10-000 Sprocket, Drive 520-15T 1 43.00 zł
U 23810-E10-010 Sprocket, Drive 520-14T 1 43.00 zł
17 23900-E10-000 Safety Clip 1 10.00 zł
18 91700-06012-10G Hex Washer Face Bolt M6x12 2 3.00 zł
19 23621-E10-000 Shaft 1 83.00 zł
20 93107-10218-10 Washer , Plate(SK5) 10.2*18*1.0 1 3.00 zł
21 92130-10S-14G Nut, Insert Lock M10 1 3.00 zł
22 41020-E10-000 Gear Shift Fork Guide Shaft 1 11.00 zł
23 41000-E10-000 Shift ,Fork 1 63.00 zł
24 41000-E10-010 Shift ,Fork 1 63.00 zł
25 41030-E10-000 Gear Shift Drum 1 123.00 zł
26 41051-E01-100 Bolt 1 10.00 zł
27 41054-E01-100   Flat Washer Aluminium    1 3.00 zł
28 41052-E01-100 Spring,Reverse Gear O1.1x外0.8x10圈x磨平20長x鎳 1 3.00 zł
29 41053-E01-100 Shift Ball 1 10.00 zł
30 41040-E10-000 Gear Shift Fork Guide Shaft 1 54.00 zł
31 93406-STW14A Cir Clip STW-14 2 3.00 zł
32 96100-14287  Seal, Oil 14*28*7 1 3.00 zł
33 41072-E10-000 Bar, Gear Change 1 12.00 zł
34 P91700-06028-10G Hex.Washer Face Bolt M6x28 1 3.00 zł
35 11500-E10-000 Transmission Gear Case 1 188.00 zł
36 11505-E10-000 Cover, Transmission Gear Case 1 45.00 zł
37 11410-E10-000 Gasket, Transmission CMP-4200 1 23.00 zł
38 94001-100140 Pin, Dowel 10x14 4 3.00 zł
39 P91760-08045-06G Hex. Socket Bolt M8*P1.25*45L 1 3.00 zł
40 P91760-08073-06G Hex. Socket Bolt M8*P1.25*73L 7 3.00 zł
41 11430-E10-000 Gasket ,Transmission Gear Case 1 10.00 zł
42 94001-080140 Pin, Dowel 8*14 2 3.00 zł
43 P91700-06020-08G Hex.Washer Face Bolt M6x20(墨綠) 4 3.00 zł
44 P91700-06030-08G Hex.Washer Face Bolt M6x30 2 3.00 zł
45 96200-138024 O-Ring 13.8*2.4 1 3.00 zł
46 11212-E01-000 Plug, Oil 1 3.00 zł
47 11210-E01-000 Breather 1 3.00 zł
48 11211-A03-000 Hose,Breather 4.5*8*450 1 6.00 zł
49 P93107-06519-20 Washer , Plate(SK5) 6.5*19*2.0 2 3.00 zł
50 91700-06012-10G  Hex Washer Face Bolt M6x12 2 3.00 zł
51 91833-E10-001 Plug,Oil Pan Drain 1 13.00 zł
52 P93105-12020-20 Washer, Plain (AL) 12.5*20*2.0t 1 3.00 zł
53 96100-GW162510 Oil Window GW 16 25 10 1 6.00 zł

E-7 �� �

29
28
27
26

50

12 11

13

19

20
16

14
15

17

34

3231
30

31

47

48

43

44

39

42

42

40

46

45

8

6

7
10

9

7

18

1

2

4
5

50

49

49

3

52

51

23
24

38

37
35

33

3641

25

22



E-8 化油器化油器化油器化油器
Item Part No. Part Name Spec Q'ty PLN

1 16100-E10-010 Carburetor Ass'y Minuki/BSR33-78 1 1,363.00 zł
2 16113-E10-000  Needle Valve 1 50.00 zł
3 16112-E10-000 Float 1 47.00 zł
4 16101-E10-000 Main, Jet #127.5        1 38.00 zł
5 16102-E10-000 Slow Jet #37.5      1 69.00 zł
6 16118-E10-000 GUIDE HOLDER     1 6.00 zł
7 16119-E10-000 CAP        1 3.00 zł
8 16120-E10-000 SCREW 1 6.00 zł
9 16121-E10-000  O-RING   1 25.00 zł
10 16122-E10-000  COVER 1 25.00 zł
11 16310-11035 Tube A, Fuel 1 3.00 zł
12 16305-E10-000 Air Filter, Box 1 10.00 zł

E-8 ���

1

45

3

2

6

7

8

9
10

11

12



F-1 EXHAUST PIPE
Item Part No. Part Name Spec Q'ty PLN

1 12164-A03-020 Exhaust Pipe 含二次空氣管 1 154.00 zł
2 12160-A06-000 Exhaust Muffler +觸媒 1 594.00 zł
3 12161-A03-000 Washer, Muffler 29*36*4.8 1 10.00 zł
4 91700-08016-12G Hex Washer Face Bolt M8x16 1 3.00 zł
5 92130-08S-14G Nut, Insert Lock 2 3.00 zł
6 97412-A03-000 Clip, Exhaust Muffler         1 20.00 zł
7 12161-A03-010 Washer, Muffler 1 19.00 zł

4

2

13

5

6

F-1 ���

7



Item Part No. Part Name Spec Q'ty PLN
1 71000-A06-001 Chassis 黑色ED 1 1,563.00 zł
2 71110-A06-000 Rail, Seat ED 1 450.00 zł
3 71200-A03-000 Plate, Mount (Upper) 1 25.00 zł
4 91700-08016-12G Hex Washer Face Bolt M8x16 16 3.00 zł
5 P91710-10022-14G Hex Washer Face Bolt M10x22 4 3.00 zł
6 91710-08038-12G Hex Washer Face Bolt M8x38 1 3.00 zł
7 23320-A03-100 Roller,chain control 1 36.00 zł
8 71205-A03-000 Plate,Mount 2 10.00 zł
9 71252-A06-000    Stick 1 119.00 zł

10 93104-A01-010 Washer, Nylon 5.5x14x0.8t 4 3.00 zł
11 91700-06012-10G Hex Washer Face Bolt M6x12 3 3.00 zł
12 71260-A06-000 Support, Rear Fender L 1 21.00 zł
13 71265-A06-000 Support Rear Fender R 1 21.00 zł
14 93300-1219-22A Spacer 12.2*19.1*22 1 3.00 zł
15 93300-1219-62A Spacer 12.2*19.1*62 1 6.00 zł
16 71213-A06-000 Rear Rack 1 350.00 zł
17 91710-08038-12G Hex Washer Face Bolt M8x38 1 3.00 zł
18 P91731-06012S Screw,Cross M6*12 4 3.00 zł
19 P91700-12195-14G Hex Washer Face Bolt �M12x195 1 10.00 zł
20 92130-12S-17G Nut, Insert Lock M12 2 3.00 zł
21 93612-A03-010 Cap, pipe CF32-1 1/4PA6 2 3.00 zł
22 P91700-12140-14G Hex Washer Face Bolt �M12x140 1 10.00 zł
23 71237-A06-000 Id Plate e4*2002/24*1151 1 10.00 zł
24 91835-A01-000 Pulling Nail 3.1x11 2 3.00 zł
25 71206-A06-000 Bracket,Oil Filter  Box 1 11.00 zł
26 93508-A06-000 Cushion Rubber, Exhaust Pipe 2 3.00 zł
27 91760-06012-05G Hex Socket Bolt M6x12 4 3.00 zł
28 93150-0611 內徑6,外徑11 1 3.00 zł
29 71212-A03-000 Frame Plate ED-黑色 1 61.00 zł
30 91760-08012-06G Hex Socket Bolt M8x12 4 3.00 zł
31 93502-A01-000 Washer, Rubber 20x7x3t 4 3.00 zł

F-2 CHASSIS

19

8 4 20

8

4

22

15

26

26

2324

25

11

10

5

7
6

5

14
20

5

5

21

21

11

1

2
9

27

12

13

16

4

4

18

18

3

4

4

17

F-2 �� ,����

30

31

31

30
30

29

4



F-3 SWING ARM
Item Part No. Part Name Spec Q'ty PLN

1 82105-A06-000 Fork, Rear 1 500.00 zł
2 95200-HKH223030 Bearing,Needle HKH223030 2 10.00 zł
3 93305-2230-15 Spacer tube 22.2*30*15 2 6.00 zł
4 96100-223008 Seal,Oil 22*30*8 4 3.00 zł
5 93316-A03-100 Spacer 2 20.00 zł
6 P93107-16235-10 Washer , Plate(SK5) 16.2*35*1 2 3.00 zł
7 93609-A03-000 Cover,Pivot Dust 18.1*34.2*6.2 2 6.00 zł
8 P91700-12110-14W Hex Washer Face Bolt M12*110 4 10.00 zł
9 91700-06012-10G Hex Washer Face Bolt M6x12 2 3.00 zł

10 23216-A03-000 Washer,Axle Housing Set(Front) 1 10.00 zł
11 23216-A03-010 Washer, Axle Housing Set (Rear) 1 10.00 zł
12 P91000-12075 Bolt, Stud M12*75  1 6.00 zł
13 93406-STW19A Cir Clip STW19 1 3.00 zł
14 P93100-20028-10W Washer, Plate 20*28*1  1 3.00 zł
15 82110-A03-000 Plate, Chain Adjuster         1 40.00 zł
16 92205-A03-000 Nut,Chain Adjuster            1 13.00 zł
17 91700-16312-22G Hex Washer Face Bolt M16*312 1 34.00 zł
18 P92130-16S-24G Nut, Insert Lock M16 1 10.00 zł
19 23325-A03-000 Buffer, Chain Touch Defense 1 18.00 zł
20 91750-06012-10G Hex. Bolt,Flange, Washer M6X12 2 3.00 zł
21 71225-A03-000 Guard Set,Swenging Arm Under 1 111.00 zł
22 P91901-100190-10 Hex Washer Ladder Bolt 5 3.00 zł
23 P93100-12530-30W Washer,Plate 12.5*30*3 2 3.00 zł
24 23250-A03-000 Sensor, clip 1 6.00 zł
25 83115-A03-000 Clip, Brake Hose 2 6.00 zł
26 P91900-100035-12 Hex Washer Ladder Bolt M6x3.5x12牙長 1 3.00 zł

25

25

9

9 23

21

22

1615

88

1

11
10

2
4

6
7

17

2467
18

3
5

4

3
5

4

14
13

12

1926

20

20

2222

F-3 ��

24



F-4 REAR SHOCK
Item Part No. Part Name Spec Q'ty PLN

1 82300-A03-000 Shock Link, Rear 1 138.00 zł
2 95200-HKS202612 Bearing,Needle HKS-202612 1 10.00 zł
3 95200-HKH202715 Bearing,Needle HKH202715 6 10.00 zł
4 91805-A01-000 Grease Valve M6(短)牙長4.2 3 3.00 zł
5 93300-1520-31A Spacer 15*20*31 1 10.00 zł
6 96100-202705 Seal,Oil 20*27*5 6 3.00 zł
7 91832-A03-000 Bolt,Lever M12*92 1 10.00 zł
8 92130-12S-17G Nut, Insert Lock M12 3 3.00 zł
9 93300-1520-44A Spacer 15*20*44 1 12.00 zł

10 95300-A03-000 Spacer,Cushion Lever Side 6 3.00 zł
11 91832-A03-010 Bolt,Lever (M12x95) 1 10.00 zł
12 96100-202604 Seal,Oil 20*26*4 2 3.00 zł
13 93300-1020-22A Spacer 10*20*22 1 10.00 zł
14 82310-A03-000 Housing, Shock Link, Rear 1 119.00 zł
15 93300-1520-72A Spacer 15*20*72 1 17.00 zł
16 91832-A03-020 Bolt,Lever M12*133 1 12.00 zł
17 92130-10S-14G Nut, Insert Lock M10 1 3.00 zł
18 91700-10040-14G Hex Washer Face Bolt M10x40 1 3.00 zł
19 P91700-10060-14G Hex Washer Face Bolt M10*60 1 3.00 zł
20 82200-A06-000 Shock Absorber, Rear 1 419.00 zł
21 71221-A03-000 Guard,Shock Link 1 10.00 zł
22 91700-06012-10G Hex Washer Face Bolt M6x12 2 3.00 zł

F-4 �������

17

19

20

18

8 10
6 3

14

3
6

15
10

16

11

8

12
13

2
12

3
6

9
103

6 5
10

7

3
6

10

8

3
6

10

1

4

4

4

21

22



F-5 FRONT SHOCKS
Item Part No. Part Name Spec Q'ty PLN

1 81200-A06-000 Shock Absorber, Front 2 313.00 zł
2 91700-10048-14G Hex Washer Face Bolt M10x48 2 3.00 zł
3 91700-10040-14G Hex Washer Face Bolt M10x40 2 3.00 zł
4 92130-10S-14G Nut, Insert Lock M10 12 3.00 zł
5 81111-A06-000 A Arm, Lower, Right Black 1 288.00 zł
6 81106-A06-000 A. Arm, Lower, Left Black 1 288.00 zł
7 81110-A06-000 A Arm, Upper, Right  Black 1 100.00 zł

8 81105-A06-000 A. Arm, Upper, Left Black 1 100.00 zł

9 95200-HKH172425 Bearing, Needle HKH172425 8 6.00 zł
10 96100-172403  Seal, Oil     17*24*3 16 3.00 zł
11 93300-1017-51 Spacer    10*17*51  8 13.00 zł
12 P91700-10074-14G Hex Washer Face Bolt M10*74 8 3.00 zł
13 93609-A03-010 Cover,Pivot Dust 12*28.1*6 16 6.00 zł
14 P93107-10228-10 Washer , Plate(SK5) 10.2*27.6*1.0 16 3.00 zł
15 P93100-10517-26G Washer,Plate 10.5*17*2.6 4 3.00 zł
16 P92140-10-14G Cross Thread Nut M10 4 3.00 zł
17 94000-02525 Cotter pin 2.5x25 4 3.00 zł
18 52316-A03-000 Ball Joint 2 58.00 zł
19 93406-STW34 Cir Clip STW-34  2 3.00 zł
20 81010-A06-000   A Arm A'ssy, Upper, Right Black 1 222.00 zł

21 81000-A06-000     A. Arm A'ssy , Upper, Left Black 1 222.00 zł

22 81015-A06-000    A Arm A'ssy, Lower, Right  Black 1 332.00 zł

23 81005-A06-000     A. Arm A'ssy, Lower, Left Black 1 332.00 zł

1

3

4

7,8

15
16

911
10

13
12

16

15 4

2

5,6

9
11

10
14

12

4
13

14

10

13

14

13
14

10

17

17

18

19

4

20,21

22,23

F-5 ���� /A�



F-6 NERFBAR/ FOOTREST/ FRONT BUMPER
Item Part No. Part Name Spec Q'ty PLN

1 72305-A09-000 FOOTREST (RIGHT) ED 1 121.00 zł
2 72310-A09-000 FOOTREST (LEFT) ED 1 121.00 zł
3 71219-A09-000 Rail,Front Bumper 1 140.00 zł
4 72215-A06-000 Board,Footrest-R 1 120.00 zł
5 72220-A06-000 Board,Footrest-L 1 120.00 zł
6 P91710-10022-14G  Hex Washer Face Bolt  M10x22 4 3.00 zł
7 91700-08012-12G  Hex Waser Face Bolt           M8x12 4 3.00 zł
8 91700-08016-12G  Hex Waser Face Bolt           M8x16 6 3.00 zł
9 P91731-06015S  Screw, Cross M6*15 14 3.00 zł

10 93611-A03-000 Rivet, Rubber 16 3.00 zł
11 71214-A09-010 Front Luggage Rack           1 200.00 zł
12 71211-A09-000 Front Bumper 1 270.00 zł
13 72246-A09-000 Front Bumper Cover, Right 1 20.00 zł
14 72247-A09-000 Front Bumper Cover, Left 1 20.00 zł
15 91700-06012-10G Hex Washer Face Bolt M6x12 2 3.00 zł
16 91837-A09-000 Hex  Bolt 2 10.00 zł
17 93612-A09-000 Cap, pipe CA38 1-1/2" PA6 4 3.00 zł
18 92130-10S-14G Nut, Insert Lock M10 2 3.00 zł

8

7

7

8

8

15

15

4

5

9
10

10

10
10

10

1

2

6

6

7

7
3

8

8
11

13

14

12

9

9

16

16

17

17

18

F-6 ��� /��� /����



F-7 STEERING, SHAFT, LINK
Item Part No. Part Name Spec Q'ty PLN

1 52205-A03-000 Steering Shaft A'ssy 1 182.00 zł
2 93510-A03-000 Bush, PU 1 10.00 zł
3 52120-A03-000 Shaft Holder, Steering 2 10.00 zł
4 P91700-08065-12G Hex Washer Face Bolt M8*65 2 3.00 zł
5 96200-168031 O-Ring 16.8*3.1 1 3.00 zł
6 93317-A03-000 Bush,Steering Shaft 1 15.00 zł
7 93610-A03-000 Dustproof Rubber 1 3.00 zł
8 93609-A01-100 Cover,Pivot Dust KC3Y 31.8x38.5x7 1 3.00 zł
9 P93100-12232-23G Washer,Plate 12.2*32*2.3 1 3.00 zł

10 92130-12S-17G Nut, Insert Lock M12 1 3.00 zł
11 94000-03032 Cotter pin 3.2x32 1 3.00 zł
12 52300-A03-000 Link Ass'y 2 125.00 zł
13 52325-A03-000 Knuckle, R. 1 180.00 zł
14 52320-A03-000 Knuckle, L. 1 180.00 zł
15 71250-A06-000 Wire Hook 1 40.00 zł
16 P93100-10517-26G Washer,Plate 10.5*17*2.6 2 3.00 zł
17 P92140-10-14G Cross Thread Nut M10 2 3.00 zł
18 92141-10-14G Cross Thread Nut M10 2 3.00 zł
19 94000-02525 Cotter pin 2.5x25 4 3.00 zł
20 93300-0814-47A Spacer 8.5*14.2*47.5 2 3.00 zł
21 P93107-21228-10 Washer , Plate(SK5) 21.2*28*1 2 3.00 zł
22 97413-A03-000 Clip 黑色 1 3.00 zł

1

14

12

18
19

16

17
19

12

13

18

19

16
17

19

6

7

5 8
9
10

3
2

3

15
4

11

20

21

21

22

16

16

F-7 ��� /�� /��



F-8 HANDLE BAR
Item Part No. Part Name Spec Q'ty PLN

1 51100-A09-000 Handleber 銀色 1 100.00 zł
2 51105-A03-000 Grip, Handle 內管徑:20mm 2 15.00 zł
3 61101-A03-100 Handle Switch Ass'y, L. 1 120.00 zł
4 31410-A03-000 Bottom Clamp,Throttle KTL-501-R 1 107.00 zł
5 31460-A03-010 Lever Ass'y,Right 含后視鏡孔座/14mm 1 154.00 zł
6 31470-A03-010 Throttle 含對鎖件 1 100.00 zł
7 31215-A06-001  Cable, Throttle 1 35.00 zł
8 31210-A06-000 Parking Cable 機械式駐車用 1 27.00 zł
9 52105-A03-000 Bottom Clamp, Handlebar 2 12.00 zł
10 52110-A03-000 Top Clamp, Handlebar 2 12.00 zł
11 P91700-08065-12G Hex Washer Face Bolt M8*65 4 3.00 zł
12 71320-A06-000 Support, Meter fender 1 6.00 zł
13 72200-A06-000 Handlebar Cover 1 40.00 zł
14 93104-A01-010 Washer, Nylon 5.5x14x0.8t 1 3.00 zł
15 P91731-06012S Screw,Cross M6*12 1 3.00 zł
16 31220-A06-001 Cable, Manual Choke 1 16.00 zł
17 51115-A03-000 Rear Mirror(pair) 1 86.00 zł
18 51120-A01-000 Suport, Rear Mirror(L) 8mm正牙/LB-YV367 1 21.00 zł

18

5

7

F-8 �� /�� /����

1
2

2

3

4

8

6

9

11

10

10

11

12

13 15

17

17

16

14



F-9 BRAKE
Item Part No. Part Name Spec Q'ty PLN

1 31360-A03-001 Caliper Ass'y, Rear    1 379.00 zł
2 31335-A03-000 Caliper Ass'y, Front Right    1 204.00 zł
3 31336-A03-000 Caliper Ass'y, Front Left     1 204.00 zł
4 31310-A03-000 Brake Disc,Front R. 1 96.00 zł
5 31305-A03-000 Brake Disc,Front L. 1 96.00 zł
6 P91710-08018-12G Hex Washer Face Bolt M8x18 4 3.00 zł
7 91831-A03-000 Bolt, Brake Disc BL 6 3.00 zł
8 P91710-10022-14G Hex Washer Face Bolt M10x22 2 3.00 zł
9 31337-A03-000 Brake Pad , Disk Brake                                                      BC-820 2 75.00 zł
10 31337-A03-001 Brake Pad , Disk Brake                                                      TFT-101     1 75.00 zł

F-9 ��

1

2

3

5

4

8

6

6
7

7

10

9

9



F-10 FUEL TANK
Item Part No. Part Name Spec Q'ty PLN

1 12100-A03-001 Tank, Fuel   1 163.00 zł
2 12150-A03-000 Cap Assembly, Fuel tank       1 157.00 zł
3 12105-A03-000 Valve, Fuel 1 60.00 zł
4 P91760-06016-05W Hex. Socket Bolt M6x16 2 3.00 zł
5 12310-A06-000 Tube, Fuel 耐臭氧-4.5*8.5*125 1 3.00 zł
6 97411-085-06 Clip 孔徑8.5~10.6 2 3.00 zł
7 12313-A03-000 Vacuum Tube,Fuel 耐臭氧-4.5*8.5*115 1 3.00 zł
8 97411-078-06 Clip 孔徑7.8~9.5 2 3.00 zł
9 91700-06016-10G Hex Washer Face Bolt M6x16 1 3.00 zł

10 P93100-06524-16G Washer , Plate 6.5*24*1.6 5 3.00 zł
11 P91760-05028-04W Hex. Socket Bolt M5*P0.8*28L 3 3.00 zł
12 12110-A03-000 Sponge 200*15*7t 2 13.00 zł
13 12115-A03-000 Gauge,Fuel Tank 1 63.00 zł
14 P91710-05010-08B Hex Washer Face Bolt M5x10 9 3.00 zł
15 93300-0610-10 Spacer 6.2*10*10 1 3.00 zł
16 12101-A03-000 Feul Cap, Carrier 1 10.00 zł
17 93502-A03-001 Rubber Washer, Feul Cap 1 6.00 zł
18 P91750-06020-10G Hex. Bolt,Flange, Washer M6x20 4 3.00 zł
19 72125-A01-000 Heat Cushion(Front) 130x180x5t 1 6.00 zł

14

1

19

2

18

18

5

6

6

11

3

4

12

13

14 14

18
9
10

7
8

8

10

10

18
10

10

15

16

17

14

F-10 ����



F-11 FRONT WHEEL
Item Part No. Part Name Spec Q'ty PLN

1 23100-A09-000 Fixed Bracket,Wheel Hub,Front     2 213.00 zł
2 23100-A03-000-1 Fixed Bracket,Wheel Hub,Front 2 160.00 zł
3 95100-6202LU      Bearing, Ball 2 13.00 zł
4 95100-6004LLU Bearing, Ball 6004LLU 2 22.00 zł
5 96100-284508 Seal, Oil  28x45x8   2 3.00 zł
6 96100-203507  Seal, Oil  20x35x7    2 3.00 zł
7 93325-A03-000 Spacer, Inner 16/20.6*24.6*20 2 10.00 zł
8 93300-1520-10 Spacer        15*20*10     2 6.00 zł
9 93300-2128-07 Spacer        21*28*7    2 6.00 zł
10 24205-A06-100 Steel Wheel Rim,Front 12*6 2 191.00 zł
11 24190-A03-100 Tire Nut, Steel Rim 8 6.00 zł
12 93100-14540-45G Washer, Plate 14.5x40x4.5 2 3.00 zł
13 P92140-14-21G Cross Thread Nut M14 2 3.00 zł
14 94000-03032 Cotter pin 3.2x32 2 3.00 zł
15 24110-A06-010 Tire,Front K573F  AT25*8-12 2 500.00 zł
16 24106-A01-000 Valve, Tire TR-412 2 3.00 zł
17 93615-A01-000 Cap, Rubber PK-6142 2 6.00 zł

2

10

15

1

647
3

5

11

16

12
13

17

14

8

9

F-11 ��



F-12 REAR WHEEL
Item Part No. Part Name Spec Q'ty PLN

1 23105-A03-000 Fixed Bracket, Rim, Rear    2 77.00 zł
2 24206-A06-100 Steel Wheel Rim,Rear 12*8 2 202.00 zł
3 24190-A03-100 Tire Nut, Steel Rim 8 6.00 zł
4 P93100-18240-50G Washer , Plate 18.2*40*5 2 3.00 zł
5 P92140-18-27G Cross Thread Nut M18 2 6.00 zł
6 P94000-04046 Cotter pin 4*46 2 3.00 zł
7 24115-A06-010 Tire,Front K573 AT25*10-12 2 594.00 zł
8 24106-A01-000 Valve, Tire TR-412 2 3.00 zł
9 93615-A01-000 Cap, Rubber PK-6142 2 6.00 zł

2

7

1

8

3 4 5 9

6

F-12 ��



F-13 REAR AXLE ASS'Y
Item Part No. Part Name Spec Q'ty PLN

1 23205-A03-000 Wheel Axle,Rear L-876 1 460.00 zł
2 92112-38-46W Hex. Acorn Nut 2 16.00 zł
3 23215-A03-000 Rear Axle Bearing Carrier     1 219.00 zł
4 93330-A03-100 Spacer,Rear Axle Bearing      1 19.00 zł
5 95100-6008NKE Bearing, Ball 6008-2NKE  2 74.00 zł
6 96100-506808 Seal, Oil  50*68*8  2 6.00 zł
7 31355-A03-000 Disc Connector 1 82.00 zł
8 31350-A03-000 Disk Plate 1 118.00 zł
9 P91734-10020-06G Bolt 10*20     4 3.00 zł
10 23300-A03-000 Sprocket Ass'y(Rear)          520-40                                            1 213.00 zł
11 23310-A03-000 Sprocket Holder, Driven       1 88.00 zł
12 23305-A03-000 Sprocker  520-40T 1 82.00 zł
13 P93100-10022-20C Washer, Plate 10x22x2    4 3.00 zł
14 P92130-10N-17G Nut, Insert Lock M10 4 3.00 zł
15 91733-10030-06G Bolt M10*30     4 3.00 zł
16 P93106-38550-26G Washer,Disc 38.5*50*2.6 2 6.00 zł
17 92110-38-46W Hex. Acorn Nut 1 14.00 zł
18 23315-NP520S-096 Chain 附全目/電鍍 1 230.00 zł
19 71222-A03-001 Guard, Chain 含間隔管 1 30.00 zł
20 P91700-06038-10G Hex.Washer Face Bolt M6x38 2 3.00 zł
21 23322-A03-000 Guard, Chain 1 10.00 zł

F-13 ������

1

10

16
17

2

6 5
4

3
5

6
7

8 9

9

2

18 11
12

15

1314

16

19

20 21



F-14 RADIATOR
Item Part No. Part Name Spec Q'ty PLN

1 15230-A03-000     Radiator 1 600.00 zł
2 71312-A09-000 Support, Radiator 1 10.00 zł
3 91700-06012-10G Hex Washer Face Bolt  M6x12 2 3.00 zł
4 P91750-06025-10G Hex. Bolt, Flange, Washer M6x25 2 3.00 zł
5 15233-A06-000 Hose, (Radiator-Cap) 水箱--水箱蓋 1 18.00 zł
6 15233-A06-020 Hose, (Radiator-Cylinder Head) 汽缸頭-水箱 1 35.00 zł
7 15233-A06-010 Hose, (Radiator-Pump) 水箱-水泵 1 33.00 zł
8 15229-A03-000 Pour Set 1 34.00 zł
9 15232-A01-000 Cap, Radiator 1 29.00 zł
10 97411-230-12     Clip 孔徑23~28 6 3.00 zł
11 97411-106-08 Clip 孔徑10.6~13 2 3.00 zł
12 97411-078-06 Clip 孔徑7.8~9.5 2 3.00 zł
13 15108-A06-000  Hose, Pressure Release 耐臭氧(4.5*8.5*470) 1 10.00 zł
14 15107-A03-000  Hose, Aux Liquid Bottle 7*11*460 1 6.00 zł
15 71310-A06-000 Aux Liquid Bottle,Holder 1 10.00 zł
16 15105-A03-000   Aux Liquid Bottle PP材質 1 16.00 zł
17 12205-A01-101  Aux Liquid Bottle, Cap 1 6.00 zł
18 15250-E10-001    Fan Switch 65~75度 1 73.00 zł
19 P91750-06014-10G   Hex. Bolt, Flange, Washer M6x14 4 3.00 zł
20 91700-08012-12G  Hex Waser Face Bolt           M8*12 2 3.00 zł
21 71313-A09-000 Support, Radiator 1 10.00 zł
22 92130-06S-10G     Nut, Insert Lock M6 2 3.00 zł
23 93109-17030-30 Washer , PU 17*30*3.0     2 6.00 zł

F-14 ����

1

9

5

2

3

12

13

14

12

7

10

10
6

10

8

10 10

11

11

17

16

19

18

19

15

19

4

20

22
21

23

23



F-15 BRAKE OIL TUBE
Item Part No. Part Name Spec Q'ty PLN

1 31408-A06-000 Swing Arm,Footbrake 1 119.00 zł
2 96200-138024 O-Ring 13.8*2.4 2 3.00 zł
3 P91700-06057-10G Hex Washer Face Bolt M6x57 1 3.00 zł
4 P93100-06524-16G Washer , Plate 6.5*24*1.6 1 3.00 zł
5 92130-06S-10G Nut, Insert Lock M6 2 3.00 zł
6 97211-A06-000 Return Spring 1 3.00 zł
7 97210-A06-010 Spring, Braking Switch 1 3.00 zł
8 P94005-07021 Pin 7x21 1 3.00 zł
9 P93100-07013-10W Washer, Plain 7x13x1.0 1 3.00 zł

10 94000-01620 Cotter pin 1.6x19 1 3.00 zł
11 31406-A03-000 Hydraulic Pump,Footbrake 內徑19mm 1 130.00 zł
12 31228-A03-020 Hose, Footbrake Hydraulic Pump 鐵氟龍管 1 160.00 zł
13 31225-A03-030 Hose, Rear Disk Brake 鐵氟龍管 1 135.00 zł
14 31229-A09-000 Hose, Hand Brake 鐵氟龍管 1 110.00 zł
15 31227-A03-010 Hose, Front Brake R. 鐵氟龍管 1 100.00 zł
16 31226-A03-010 Hose, Front Brake L. 鐵氟龍管 1 94.00 zł
17 91830-A01-000 Bolt, Brake Hose 6 3.00 zł
18 91830-A03-000 Bolt, Brake Hose 2 10.00 zł
19 P93101-10515-12 Washer, Copper 10.5x15x1.2 18 3.00 zł
20 91700-06016-10G Hex Washer Face Bolt M6x16 2 3.00 zł
21 91700-06012-10G Hex Washer Face Bolt M6x12 1 3.00 zł
22 31403-A03-000 Breaking Oil Valve 1 93.00 zł
23 91700-06025-10G Hex Washer Face Bolt M6x25 2 3.00 zł
24 91833-A03-000 Bolt, Brake Oil Valve       1 13.00 zł

F-15 � ���

15

7

2

22

11

19

17 19

17

20
21

23

8

56

19 17

19

19

18 16

910

3

2

4

12

1314

5

1719

19

17 19

19

17
18

24

1



F-16 GEAR
Item Part No. Part Name Spec Q'ty PLN

1 41075-A03-100 Rod Ass'y, Change Handle PHS8R/L-W519.5mm 1 60.00 zł
2 P91710-08028-12G Hex Washer Face Bolt M8x28 1 3.00 zł
3 41062-A06-000 Support, Shaft Comp. Change Ha 1 24.00 zł
4 92130-06S-10G Nut, Insert Lock M6 1 3.00 zł
5 41603-A03-000 Support, Gear 1 18.00 zł
6 92120-06-10G Nut,Hex. Flange M6 2 3.00 zł
7 91700-06025-10G Hex Washer Face Bolt M6x25 1 3.00 zł
8 94005-08042 Pin 8x42 1 3.00 zł
9 P93100-08217-01W Washer, Plate 8.2x17x1.0 1 3.00 zł
10 94000-02525 Cotter pin 2.5x25 1 3.00 zł
11 97275-A03-001 Spring, Gear 1 10.00 zł
12 91700-08012-12G Hex Washer Face Bolt M8x12 2 3.00 zł
13 41070-A06-000 Shift Stick 1 21.00 zł
14 41080-A03-000 knob ,shift stick 材質:PPR 1 15.00 zł
15 91760-05012-05W Hex Socket Bolt M5x12 1 3.00 zł
16 41061-A03-000 Stay, Change Handle Ass'y 1 19.00 zł
17 93107-15220-10 Washer , Plate(SK5) 15.2*20*1.0 1 3.00 zł

F-16 ����

1

3 13

15

14

910

5
7

8

12
12

4

16

2

6
11



F-17 FRONT/REAR FENDER
Item Part No. Part Name Spec Q'ty PLN

1 72205-A09-001-CA Fender, Front-Camo 1 1,200.00 zł
1 72205-A09-0RE Fender, Front-Red 1 400.00 zł
1 72205-A09-0GN Fender, Front-green 1 400.00 zł
2 72210-A06-0CA Fender, Rear-Camo 1 1,100.00 zł
2 72210-A06-0GN Fender, Rear-green 1 350.00 zł
2 72210-A06-0RE Fender, Rear-Red 1 350.00 zł
3 72245-A09-000 Front Bumper Fender 1 200.00 zł
4 72250-A06-000 Rear Bumper Fender 1 200.00 zł
5 71305-A06-000 Seat 1 325.00 zł
6 72225-A06-000 Side Panel, Right 1 80.00 zł
7 72230-A06-000 Side Panel, Left 1 80.00 zł
8 72260-A06-000 Fuel Tank Cap,Top 1 50.00 zł
9 72255-A06-000 Cover,Shift 1 20.00 zł
10 72265-A06-000 Cover, Right Storage Box 1 25.00 zł
11 72270-A06-000  Cover, Left Storage Box 1 25.00 zł
12 93611-A03-000 Rivet, Rubber 32 3.00 zł
13 P91825-04012 Philips Screw, Tapping 4x12 10 3.00 zł
14 61225-A06-000 Hinge, Storage Box 4 3.00 zł
15 61220-A06-000  Lock,Storage Box 2 22.00 zł
16 P91731-06015S Screw,Cross M6x15 無附華司 10 3.00 zł
17 93104-A01-010 Washer, Nylon 5.5x14x0.8t 10 3.00 zł
18 92210-A01-000 Nut, U shape(Andoised) M6 2 3.00 zł
19 63300-A03-010 Speedometer Ass'y 1 400.00 zł
20 P91900-090025-12 Hex Washer Ladder Bolt M6*12.9*2.5 2 3.00 zł
21 91750-06016-10G Hex. Bolt,Flange, Washer M6x16 2 3.00 zł
22 P91750-06020-10G Hex. Bolt,Flange, Washer M6x20 2 3.00 zł
23 97305-A06-000 Hook, Wire 2 3.00 zł
24 93706-A03-000 Strap 2 3.00 zł
25 63302-A03-000 Sensor Kits 1 48.00 zł
26 92215-A01-000 Nut, U shape(Andoised) 2 3.00 zł
27 72248-A09-000 Front Bumper Cover   1 6.00 zł

2

1

3

4

5

6

7

8

9

10 11

12

12

12

12

12

12

12

12

13

14

13

15

1516
17

13

13

1212

12

16

17

18

20

20

22

21

17

17

16

16

13

23

19

24

25

26
27

F-17 � /��

16

17



F-18 FRONT/TAIL LIGHT
Item Part No. Part Name Spec Q'ty PLN

1 62205-A06-000 Head Lamp Comp 2 250.00 zł
1z (62208-A01-000) Bulb 12v5w 2 6.00 zł
2 62207-A06-000 Bulb,dipped 2 35.00 zł
3 62207-A06-010 Bulb,main 2 35.00 zł
4 P91750-05012-08B Hex. Bolt,Flange, Washer M5x12 8 3.00 zł
5 62210-A01-000 Tail Light Comp 1 115.00 zł
5z (62211-A01-000) Bulb 12v5w 1 6.00 zł
6 92130-06S-10G Nut, Insert Lock M6 4 3.00 zł
7 P93100-06013-01W Washer, Plain 6x13x1.0 6 3.00 zł
8 P91731-06012S Screw,Cross M6*12 4 3.00 zł
9 62215-A06-000 Signal Light, R 2 49.00 zł
9z (62226-A06-000) Bulb, Signal Light            12VPY21W    1 17.00 zł
10 62220-A06-000 Singal Light, L. 2 49.00 zł
10z (62226-A06-000) Bulb, Signal Light            12VPY21W    1 17.00 zł
11 62240-A01-000 Reflector, Rear PS50-R 2 10.00 zł

10

9

1

1

2

2

3
3

4

7

7

8

8

4

4

5

6
6

6

6
9

10

11

11

8

8

7

7

F-18 � /���



F-19 ELETRONICS
Item Part No. Part Name Spec Q'ty PLN

1 63205-A03-000 Battery GTX12-BS 1 260.00 zł
2 83110-A03-000 Rubber Band 20*160 1 6.00 zł
3 63112-A03-000 Cable, Ground Connection 1 10.00 zł
4 12110-A03-010 Sponge 60*15*3.5t 1 6.00 zł
5 63100-A06-000 Main Wire Assy 1 235.00 zł
6 61106-A06-000 Main Switch Ass'y             1 286.00 zł
7 72105-A03-000 Tool Box 1 72.00 zł
8 61115-A03-000 C.D.I Unit 全晶式 1 232.00 zł
9 61205-A03-100 Switch,Footbrake BCA-BSR                                                                     1 47.00 zł
10 61130-A03-000 Starter Relay 12V,150A含起動電驛配線 1 47.00 zł
11 61145-A03-000 Horn 865 1 33.00 zł
12 61150-A06-100 Blink Relay 84W 1 35.00 zł
13 61109-A03-000 Ignition Coil Comp 直接昇壓式 1 88.00 zł
14 61120-A03-010 Rectifier & Regulator 3相全波/260W/25A 1 194.00 zł
15 61215-A03-010 Switch,Gear Change 1 104.00 zł
16 93705-A01-000 Strap ALT-200M-B 25 3.00 zł
17 91700-06012-10G Hex Washer Face Bolt M6x12 1 3.00 zł
18 P91750-05016-08G Hex. Bolt,Flange, Washer M5x16 2 3.00 zł
19 91732-06012G Screw,Cross M6X12 2 3.00 zł
20 91700-06016-10G Hex Washer Face Bolt M6x16 4 3.00 zł
21 61230-A03-000 Power Supplier-12V 12V/15A(TC-6613W) 1 23.00 zł
22 61105-A03-000 Lock, Main Switch           1 50.00 zł
23 61108-A03-000  Lock, Handle Bar          1 20.00 zł
24 63120-A06-000 Fuse 20A 1 3.00 zł
25 61155-A06-000 Relay 2 21.00 zł

25

3

4

6

15

11

13

14

8

16

17

19

20

20

1

2

10

12

9

5

22

23

24

21

18

7

F-19 ���



F-20 AIR FILTER ASS'Y
Item Part No. Part Name Spec Q'ty PLN

1 17300-E10-010 Air Cleaner Ass'y 1 140.00 zł
2 17331-E10-010 Duct, Air Cleaner VM-26用 1 63.00 zł
3 97414-060090 Clip ZHC 40-60*9W  1 6.00 zł
4 97414-090090 Clip ZHC 70-90*9W 1 10.00 zł
5 17336-A03-000 Duct, Intake 1 38.00 zł
6 17335-A03-000 Hose, Intake 1 10.00 zł
7 97414-050090 Clip ZHC-50  1 6.00 zł
8 P91710-05010-08B Hex Washer Face Bolt M5x10 2 3.00 zł
9 16300-E10-000 Oil Filter, Box 含海綿 1 19.00 zł
10 91700-06016-10G Hex Washer Face Bolt M6x16 3 3.00 zł
11 16311-12600 Hose A, Pressure Release 耐臭氧--12*18*600 1 14.00 zł
12 15107-A03-000 Hose, Aux Liquid Bottle 7*11*460 1 6.00 zł
13 97411-106-08 Clip 孔徑10.6~13 2 3.00 zł
14 97411-178-10 Clip 孔徑17.8~ 21.8 6 3.00 zł
15 17360-E10-000 Hose, Breath 1 55.00 zł
16 17362-E10-000 Hose, Breath Out 1 70.00 zł
17 97412-062080 Clip 62*8(補強) 2 6.00 zł
18 83123-A03-000 Clip, Hose 五彩電鍍 1 3.00 zł
19 12166-A03-000 Reed Valve Ass'y, Air EA0111A2 1 129.00 zł
20 16311-12460 Hose A, Pressure Release 耐臭氧--12*18*460 1 15.00 zł
21 12168-A03-000 Hose, Air 1 24.00 zł
22 97414-050090 Clip ZHC-50 1 6.00 zł
23 17320-E10-000 Filter Element, Air Cleaner   1 40.00 zł
24 91700-06012-10G Hex Washer Face Bolt M6x12 1 3.00 zł

24

23

F-20 �����

3
7

5

6

9

10

11

12

1

8

2

4

22

14

14

14
14

10

19

21
20

13

13

14

14

15
16

17

17

18



F-21 WARNING DECAL
Item Part No. Part Name Spec Q'ty PLN

1 72110-A03-020 Warning Sticker, Tire Pressure 85x65 1 6.00 zł
2 72110-A03-030 Warning Sticker,Riding  1 6.00 zł
3 72110-A01-050 Warning Sticker, Engine Proof   75x50 1 6.00 zł
4 72110-A03-000 Warning Sticker,Chain Adjustment   70x50 1 6.00 zł
5 72110-A03-010 Warning Sticker,Gearshift               85x65 1 6.00 zł
6 72110-A06-000 Warning Sticker, Front Rack 1 6.00 zł
7 72110-A06-010 Warning Sticker, Rear Rack 1 6.00 zł

F-21 ����

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

4

16
.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

1

5

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

2

3

7

6


